
SISTEMA D'AJUT A LA DECISIÓ PER LA 
SELECCIÓ DE SISTEMES DE SANEJAMENT 

Alba Castillo Llorens 

Per citar o enllaçar aquest document:  
Para citar o enlazar este documento: 
Use this url to cite or link to this publication: 
http://hdl.handle.net/10803/402947

ADVERTIMENT. L'accés als continguts d'aquesta tesi doctoral i la seva utilització ha de respectar els drets 
de la persona autora. Pot ser utilitzada per a consulta o estudi personal, així com en activitats o materials 
d'investigació i docència en els termes establerts a l'art. 32 del Text Refós de la Llei de Propietat Intel·lectual 
(RDL 1/1996). Per altres utilitzacions es requereix l'autorització prèvia i expressa de la persona autora. En 
[...]
ration, 2011) and solved via the CPLEX solver to obtain the optimal 
solution. After running  GAMS, deterministic results are  obtained. 
The solutions obtained are  the optimal network, the concentration 

2.5.  Superstructure definition 

The   next  step  is   the  superstructure definition, where the 
different process treatment alternatives in  every operational unit 
(from Step  1) are  represented and defined. 

After  that, a systematic data collection and verification step to 
update both the matrices in an  MS Excel-based structure (used by 
GAMS) and the GAMS model is required prior to  performing the 
optimization. The data collection consists of (i) obtaining the design 

of  the  compounds  (XS,   SS,   X I,   NH4,   NO3,  etc.)   throughout the 
treatment plant and the value of  the objective function defined 

(Equation (7)) (Bozkurt et al., 2015). The problem needs to be solved 
for the scenarios defined, and the selected process technologies are 
ranked based on its objective function (minimum total annualized 
cost), where the best ranked is the treatment process flow diagram 
with the lowest TAC that satisfies the effluent regulations specified 

Table 2 

Parameters required in the GAMS  model. 

Parameter in GAMS Description 

αi,kk 
µi,ii,kk 

ɣi,kk,rr 

θreact,kk,rr 

Wi,kk 

spliti,kk 

SWkk 

reckk 

Sk,kk 

ykk 

n 

Fraction of a utility consumed 

Specific consumption of a utility 

Matrix representing reaction stoichiometry 

Conversion efficiency of the key reactant 

Waste separation 

Flow split factor 

Amount of wastage 

External recycle ratio 

Connection of process treatment technologies (e.g. between primary settler and IFAS) 

Binary decision variable to indicate whether a process treatment alternative is selected (value “1” or “0”, correspondingly) 

Total number of process treatment alternatives in the processing network 

 

 
 

 



3. RESULTATS 
 

75 
 

A. Castillo  et  al. / Environmental Modelling & Software 84  (2016) 177-192 183 

for every scenario. 
Step 3: Sensitivity analysis. As a final stage, an uncertainty and 

a  sensitivity analysis is  performed to  find the optimal results in 
more realistic scenarios. Latin Hypercube Sampling (LHS) is used to 
sample from the uncertainty domain. In this study, the flow rate is 
not considered in the sensitivity analysis, but the load  of pollutants 
incoming to the plant is  considered as  such pollutants are  more 
important for the design concepts. Flow rate changes (not load) will 
only  impact HRT/volumes of the tanks (settlers, etc.),  which can  be 
better addressed with a dedicated and rigorous model (Ramin et al., 
2014) that is more appropriate for phase III evaluation. 

The  uncertainty  analysis is  performed through two different 
steps: (i) the uncertainty mapping and (ii) the stochastic problem 
(Bozkurt et al., 2015). 

scenarios with different treatment  process needs in  each  case. 
Scenario A requires discharge of  the effluent in  a  sensitive zone. 
Quality standards  are  based on  the European Urban Wastewater 
Treatment Directive (91/271/EEC), and therefore the total nitrogen 
maximum concentration will  be  15  mg/l. In  Scenario B, a  more 
demanding effluent nitrogen concentration is  required, 10  mg/l. 
Scenario C requires higher effluent quality for  agricultural reuse 
(Royal  Decree 1620/2007-Spanish legislation, i.e., meaning no 
pathogen  pollution,  turbidity  (100  UNT),  TSS  (35   mg/l),  BOD 
(25  mg/l), COD (125 mg/l), TKN (100 mg/l) and TP  (20  mg/l)). 
However, effluent quality requirements  can  be  adapted to  other 
legislations because they can  be modified through user interfaces. 

The solution obtained when the integrated approach (described 
in Section 2 “Integrated Methodology”) is applied to solve this case 
study  was  further  analyzed, taking  into  account  the  different 
effluent requirements and the uncertainties in  the influent pa-
rameters' concentrations. In the following section, the details of the 
integrated approach application for this case  study are  presented. 

2.7.  Uncertainty mapping 

The  uncertainty mapping consists of the deterministic mathe- 
matical formulation of  the optimization problem solved for  the 
assessment of the future scenarios. Therefore, this step applies as 
input data to the deterministic optimization problem, the influent 
obtained in the sampling procedure mentioned before. The result is 
a distribution of outputs based on every future scenario considered. 
Therefore, this analysis allows for  understanding the effect of un-
certainty on  the results because the outputs change through vari-
ations in the input conditions. 

4.  RESULTS and DISCUSSION 

In  this  section, the  selected process flow diagrams  recom-
mended for  this case  study based on  knowledge-based methods 
(NOVEDAR_EDSS) are  first presented. Subsequently, the resulting 
optimal process flow diagrams, from those previously selected in 
the  NOVEDAR_EDSS, are   identified  using  superstructure-based 
optimization approaches. The  optimal process flow diagrams are 
identified under a deterministic basis as well as under uncertainties 
in the composition of influent. 2.8.  Stochastic problem 

The  stochastic problem aims to  find network and operation 
conditions that  are   feasible over the  entire  uncertain  domain 
(defined through the sampling procedure). The  expected value of 
the objective function is calculated by solving it using the sample 
average  approximation  (SAA)  technique  (Birge   and  Louveaux, 
1997). For  SAA formulation, the constraints are  converted into a 
number of equations based on  the number of uncertain scenarios 
defined previously with the LHS. Finally,   the objective function 
value is calculated by averaging the sum of all the values obtained 
for different uncertain scenarios (Bozkurt et al., 2015, 2016). 

4.1.  Step 1: preliminary alternative selection (NOVEDAR_EDSS) 

4.1.1.   Problem definition 
The problem definition step requires some information related 

to the influent parameters' concentrations to define the case  study 
in the IEDSS (Table  3). 

The next step consists of selecting the effluent discharge options 
to   consider  different  scenarios  with   different  requirements 
(Table  4). 

The  criteria selection, applied to rank secondary treatment  al-
ternatives, should be  performed among a wide range of available 
criteria. This  multi-criteria analysis allows consideration of  envi-
ronmental, economic and technical aspects for every alternative to 
select the most appropriate treatment according to  an  integrated 
point of view. Within the environmental criteria, LCA values, space 
requirements and other impacts are   considered, while the eco-
nomic criteria allow taking into account CAPEX, OPEX and envi-
ronmental  externalities (EE),  which  are   considered  to   prevent 
environmental damage when pollutants are  removed from waste-
water. Technical criteria apply characteristics such as  technology 
reliability,  flexibility and  operation  simplicity when  selecting a 
treatment alternative. 

The  three scenarios were defined in  the IEDSS, taking into ac-
count a multi-criteria analysis to rank the feasible technologies for 
every one of them. 

3.  Case  study description 

A real  case  study was selected to highlight the application of the 
integrated framework and analyze the results obtained. The facility 
is located in the north of Spain, and it aims to treat the wastewater 
from a  medium-size town where influent presents common do-
mestic wastewater characteristics (Table  3). This case  study implies 
the selection of a pre-design of a facility to  treat wastewater in  a 
domestic area, and therefore the most appropriate treatment plant 
should be selected. 

To   demonstrate  the  capabilities  of   the  tool's  integration, 
different effluent characteristics were required, resulting in  three 

Table 3 

Values for  the influent parameters for  the case study selected. 

4.1.2.   Alternative generation 
Once  the problem is defined, the alternative generation is per-

formed. Table  4 presents the different process flow diagrams rec-
ommended by NOVEDAR_EDSS for each scenario. Because different 
effluent characteristics are  required, different WWTP  network 
configurations will  be generated for every scenario. 

To achieve the effluent quality required for Scenario A, the IEDSS 
suggests  applying  a  primary  clarifier followed by  a  secondary 
treatment,  which can   be  prioritized depending on  the selected 

Parameter Value (g/m3) 

Biochemical Oxygen Demand  (BOD) 

Chemical Oxygen Demand (COD) 

Total Suspended Solids (TSS) 

Total Kjeldahl Nitrogen (TKN) 

Ammonia (NH4eN) 

Total Phosphorus  (TP) 

Flow rate (Q) 

225 

450 

270 

45 

34 

8 

7776 m3/d 

Data source: Aqualogy, Personal Communication, 2011.  

 
 

 



3. RESULTATS 
 

76 
 

184 A. Castillo  et  al. / Environmental Modelling & Software 84  (2016) 177-192 

Table 4 

The  WWTP network configuration recommended by  the IEDSS for  each scenario. 

Effluent requirements Scenarios Recommended treatment 

Primary Clarifier (PC)  - Secondary treatment - Thickener - Stabilization - Dewatering 
PC - Secondary treatment - Methanol addition - Thickener - Stabilization - Dewatering 
PC - Secondary treatment - Tertiary treatment - Thickener - Stabilization - Dewatering 

A 

B 

C 

TN = 15 mg/l 

TN = 10 mg/l 

Effluent re-use 

criteria. As for the sludge line,  a thickener and stabilization step is 
recommended before the dewatering process. 

When nitrogen restrictions are   higher,  as  in  Scenario B, the 
IEDSS recommends an  additional treatment to  remove nitrogen, 
such as methanol addition, to ensure denitrification. 

In the third case  (Scenario C), a tertiary treatment is required 
after the secondary stage to obtain higher effluent quality that is 
suitable for  reuse. In  most cases, it  consists of  a  filter treatment 
followed by a disinfection technology. 

These recommendations are  based on  the influent characteris-
tics  as well as effluent requirements. The IEDSS takes into account 
the characteristics for every technology (included in the Skb-units) 
and the  compatibility among them  (through the  compatibility 
matrix (Ckb-units)). These are  the best solutions recommended by 
NOVEDAR_EDSS in terms of the flow diagram of treatment process 
technologies.  The   feasible treatments  for   primary and  tertiary 
treatment, as well as the sludge line,  depend on their compatibility 
with the secondary treatment selected. The IEDSS generates a list of 
14 feasible secondary treatment alternatives (including Bardenpho, 
University of Cape  Town (UCT), Modified Ludzack-Ettinger (MLE), 
Oxidation ditch (OxD),  Sequential Batch  Reactor (SBR), Integrated 
Fixed-Film Activated Sludge (IFAS) and Membrane Bioreactor 
(MBR)…). Depending on  the criteria selected (based on  the user's 
preferences), these feasible secondary treatments  will  obtain 
different punctuation. And only  the 5 best score alternatives will be 
considered in the next step (Step 2), hence the alternative evalua-
tion section is focused on  these 5 treatment alternatives (Table  5). 

applicable to  rank the process treatment alternative for  the three 
scenarios considered. 

As indicated in  Table  5,  a  different score is  obtained for  each 
treatment  alternative based on  its  characteristics. Moreover,  to 
break down the total score obtained, an  in-depth criteria explora-
tion has  been performed for  every treatment alternative to deter-
mine the score corresponding to every selected criterion which are 
classified in 3 categories: economic (i.e., investment and operation 
and maintenance (O&M)  costs and cost-benefit analysis (consid-
ering the environmental externalities)), environmental (i.e.,  LCA) 
and technical (i.e., reliability, operational simplicity and flexibility). 
The results are  presented below (Table  5) as well  as the score based 
on  single combined criterion considering all  criterion (weighting 
33.33% for every category of criteria: economic, environmental and 
technical), within each category of criteria, the weight is equally 
distributed  to  the  different indicators used  (i.e.,  for   economic 
criteria, costs and CBA (including externalities) will  each have a 
weight of 50%). 

As  shown in  Table   5,  SBR and OxD  are   the most promising 
technologies when considering the criteria based on  costs.  The 
main reason is that SBR requires less  space and investment, even 
considering the  application of  a  buffer tank  for  the  flow rate 
regulation, as  the secondary settler is  not needed. Oxygen con-
sumption is  higher in  OxD  than in  SBR due to  its  higher Sludge 
Retention Time  (SRT) requirements, although the former allows 
lower investment costs when considering the entire plant because 
the sludge is stabilized during this process technology and does not 
require stabilization treatment in  the sludge line.  As for  MLE, it 
entails more pumping costs than  OxD  because of  the internal 
recirculation applied. The investment cost  in IFAS is higher because 
of the carriers needed for this process, and its O&M costs are higher 
than those for other treatments because the oxygen consumption is 
almost doubled (Rosso  et al., 2011). When MBR is selected, mem-
brane operation and maintenance increase the costs compared to 
other alternatives. 

When environmental externalities are  considered together with 
costs aspects  (Table   5),  the SBR technology ranks  as  the  best 
alternative, followed by MLE and OxD, while the IFAS is the lowest 
ranking  alternative.  This   is   because  IFAS  is   one  of   the  most 
expensive alternatives considered, and its  performance is  lower 
than the MBR, which results in  lower pollution removal, hence a 

4.1.3.   Alternative evaluation 
The  last  step in  the alternative process selection involves the 

alternative evaluation. As mentioned before, the selected criteria 
include economic, environmental  and technical aspects, with  a 
weight default value of 33.33% for every category of criteria. Equal 
weighting has  been chosen to consider a single combined criterion 
approach where all  of them are  equally important (although this 
can  be  customized through a user-friendly interface). In this case 
study,  although the EDSS recommends different WWTP  network 
configurations for  each scenario (Table  4), the corresponding sec-
ondary treatment  recommended is  the same for  the three sce-
narios. Therefore because secondary treatments  is the treatment 
step  scored in  the IEDSS, the results presented in  Table   5  are 

Table 5 

Process treatment  alternatives ranked based on every selected criterion: (i.e.  costs, cost-benefit analysis with externalities (CBAEE),  life  cycle analysis (LCA),  reliability, 

simplicity and flexibility) as  well as  based on a single combined criterion (33.33% weight for  every category of criteria, i.e.  economic, environmental and technical). 

Scoreb 

Economic Env Technical Single combined criterion 

Secondary treatmenta 

MLE 

OxD 

SBR 

IFAS 

MBR 

Costs 

6.08 

7.89 

7.97 

5.0 

4.22 

CBA EE 

8.85 

8.85 

10.0 

1.11 

7.09 

LCA 

5.63 

5.63 

5.63 

4.82 

1.88 

Reliability 

5.0 

7.5 

2.5 

7.5 

5.0 

Simplicity 

5.0 

7.5 

2.5 

5.0 

2.5 

Flexibility 

5.0 

7.5 

10.0 

7.5 

7.5 

Total 

5.82 

6.09 

6.22 

5.44 

3.98 
a  Modified Ludzack-Ettinger (MLE), Oxidation ditch (OxD), Sequential Batch Reactor (SBR), Integrated Fixed-Film Activated Sludge (IFAS) and Membrane Bioreactor (MBR). 
b  Economic indicators are: costs and CBA environmental externalities (EE). Environmental criteria are considered through LCA and, among technical indicators, are those 

referred to as  reliability, simplicity and flexibility. 

 

 
 

 

 

 
 

 



3. RESULTATS 
 

77 
 

A. Castillo  et  al. / Environmental Modelling & Software 84  (2016) 177-192 185 

lower score. 
LCA is  the prioritized environmental criterion applied in  the 

IEDSS to rank the process treatment alternatives for  this specific 
case  study; most alternatives present a similar score, while MBR 
presents the highest impact because it requires more chemical and 
energy consumption to remove the pollutants from water. 

Three  different  technical criteria are   considered  to  rank the 
process treatment alternatives (Table  5). The operation reliability is 
related to the process robustness when faced with flow variations 
and disturbances as well as some other aspects which can endanger 
a  properly process operation. A higher Mixed Liquor  Suspended 
Solids  (MLSS) concentration allows for greater robustness (Metcalf 
and Eddy,  2003) for  MBR, OxD  and IFAS alternatives when flow 
variation occurs because a higher concentration of microorganisms 
ensures that at least some of them will be active to degrade influent 
compounds under unfavorable conditions. However, MBR obtains 
lower punctuation than OxD and IFAS because the operation of this 
process involves also  some other strategies as membrane cleaning 
to  avoid fouling and load   loss,  which implies a  decrease in  the 
operation reliability . 

As  for   the  operation simplicity,  MBR  and  SBR  need  more 
specialized staff  and more control; this is the reason for  their low 
score when this parameter is selected. Due to the way SBR operates, 
in sequencing steps, this is the most flexible treatment, while the 
MLE is the least flexible among the considered alternatives. 

Finally,  when the single combined criterion analysis is applied 
(Table   5,  column: Total)   SBR is  the best-ranked technology, fol-
lowed by OxD, while MBR obtains the lowest punctuation. This can 
be  explained due to the scores obtained on  the different selected 
criteria for each technology. Although OxD and MBR present higher 
punctuation than SBR in some of the technical criteria (simplicity 
and reliability), SBR implies lower costs, better results in the cost-
benefit  analysis  (including  environmental  externalities)  and 
higher flexibility , which ends up  improving the total score for SBR. 

In Table  6, estimations obtained in the IEDSS for the best option 
in each scenario (SBR being the corresponding secondary treatment 
in all of them because it is the better ranked alternative) are  pre-
sented based on  the WWTP  network configuration indicated in 
Table  4. These estimations (regarding effluent concentrations and 
economic parameters)  correspond to  the results obtained when 
applying the formula included in Table  1. 

Because Scenario A is less demanding regarding effluent quality, 
it  presents  the  lowest  costs. These costs are   higher when the 
effluent should be of high quality suitable for re-use (Scenario C), as 
an  additional treatment is required. 

Alternately, when the maximum total nitrogen in the effluent is 
10  mg/l, water treatment results in  the highest costs because an 
additional nitrogen removal technology is  required, in  this case 
methanol  addition, which increases both  the  investment  and 
operational costs. 

The  top  5 best secondary treatment  process technologies (i.e., 
SBR, OxD, MLE, IFAS and MBR) will  be introduced in the next step, 

in  the optimization tool  superstructure, as  input to  construct the 
design space for optimization and uncertainty analysis. 

4.2.  Step 2: superstructure-based optimization approach 
for 
ranking and  selection of the  best  solutions 

The   optimization  tool   is  the  second step in   the integrated 
framework and requires the following input information from the 
user: 

4.2.1.   Problem and  objective function definition 
The  process design parameters  estimated for  each secondary 

treatment technology are  illustrated in Table  7, while detailed cal-
culations of  process design for  each alternative  technology are 
provided in the supplementary material. 

The  data collection and the calculation for  all  the treatment 
process technologies were performed in  MATLAB following the 
validated methodology developed by Bozkurt, 2015 to develop the 
database for the superstructure for these five  secondary treatment 
process technologies selected by the IEDSS. However, reactor vol-
umes are  calculated taking into account SRT and MLSS (instead of 
the Hydraulic Retention Time  (HRT)). 

For illustrative purposes, the detailed calculations for a selected 
process interval (OxD) are  presented below, while the details for all 
other  process technologies can   be  found in  the supplementary 
material.  The  SRT and HRT of the system are  selected as  28  days 
and 24 h, respectively (Metcalf and Eddy, 2003), and the anoxic-to-
aerobic volume ratio is 0.25.  All the temperature-dependent bio-
kinetic constants needed in  the design procedure are  taken from 

Benchmark Simulation Model No. 1 (BSM1) (Copp,  2002) for 15    ºC 
because this is the average temperature in  the location, and they 
are  given in the supplementary material. The external recycle ratio 
is fixed at 100% of the influent flow rate. The design is performed as 
follows (Metcalf and Eddy,  2003): 

Table 7 

Process design  parameters  estimated  for    the  different  secondary  treatments 

included in the superstructure. 

Properties Treatment process technology 

SBR OxD MLE IFAS MBR 

Temperature (ºC) 

SRT (days) 
Reactor volume (m3) 
Settler volume (m ) 

Anoxic/aerobic volume ratio 
MLSS (g/m3) 
Wastage flow rate (% influent flow) 

Sludge recycle flow (% influent flow) 

COD removal efficiency (%) 

Total N removal efficiency (%) 

NH4 removal efficiency (%) 

15 

30 

2424 

- 

- 

3000 

1.04 

- 

86 

88 

90 

15 

28 

3106 

1600 

0.25 

3000 

1.14 

100 

89 

85 

97 

15 

14 

1880 

1597 

0.25 

3000 

1.38 

100 

89 

85 

97 

15 

20 

1769 

1602 

0.25 

4000 

0.91 

100 

85 

85 

93 

15 

25 

1590 

- 

0.25 

5000 

0.72 

100 

94 

85 

97 

3 

Table 6 

Estimated costs and effluent concentration obtained when SBR is applied as  a secondary treatment technology for  every scenario. 

Unit Scenario A Scenario B Scenario C 

TAC & effluent re-use 

1369.9 

1163.0 

-22.1 

4-106 

12 

1 

11 

Selected criteria 

O&M  cost 

Investment 

Biogas price 

Effluent  COD 

Effluent Total N 

Effluent  TP 

Effluent  TSS 

- 

Unit cost (eur/d) 

Unit cost (eur/d) 

Unit cost (eur/d) 

mgCOD/l 

mgN/l 

mgP/l 

mg/l 

TAC & Total N limit of 15 mg/l 

876.7 

1138.4 

-22.1 

38-131 

12 

1 

11 

TAC & Total N limit of 10 mg/l 

1479.5 

2145.2 

-22.6 

38-131 

10 

1 

12 

 

 

 

 

 
 

 

 



3. RESULTATS 
 

78 
 

186 A. Castillo  et  al. / Environmental Modelling & Software 84  (2016) 177-192 

   -The volume of the tanks in the different secondary treatments is 
calculated by  applying the following equations (Metcalf and 
Eddy,  2003): 

4.2.2.   Superstructure formulation 
In Fig. 4, the superstructure for  this case  study is presented. In 

the source column, there is the wastewater source interval (WW), 
and in the last  column, the sinks for  water, sludge and biogas are 
included. The different treatment process technologies are  located 
in between the source and the sinks, which are primary, secondary, 
tertiary and sludge treatments. 

The  primary treatment task includes a primary sedimentation 
tank and also  a by-pass (BP1).  The  secondary treatments recom-
mended by the IEDSS are  those included in the secondary task of 
the superstructure: SBR, OxD, MLE, IFAS, MBR and a by-pass (BP2). 
The next task consists of a disinfection treatment, including UV, O3, 

and chlorine, and the by-pass BP5.  The  process for  the sludge 
treatment  includes a  thickener  followed by  sludge stabilization 
(AnD-Anaerobic  digester,  AeD-Aerobic digester  and  the  by-pass 
BP3.) and dewatering. 

Taking into account the different treatment process technolo-
gies considered in every process stage (Fig. 4), 288  potential WWTP 
network  configurations  have been  formulated  (considering full 
factorial combinations of the primary clarifier, secondary treatment 
and sludge treatment). 

BecauseXT ·V = PX,TSS ·SRT = Mass; (9) 

V = Mass/XT ; (10) 

where “X T”  is the solids concentration in the reaction tank in COD 
units, calculated taking into account the conversion factor from TSS 
to COD units (Equation (11)).  Mass  (g) is the microorganisms' mass 
in the reactor, and PX, TSS is the wastage loading (g/d). In this case 
MLSS = 3000 mg/l (XT  = 5000 mg/l) (Metcalf and Eddy,  2003). 
Accordingly, aerobic  volume  in  the  reactor is  calculated to  be 
2485 m3,  and anoxic volume in the reactor is 621  m3. 

MLSS = 0,6·COD (11) 

   -The wastage flow rate sent to the sludge line  is calculated taking 
into account Equation (12): 

4.2.3.   Optimal process selection 
In scenario A, no effluent reuse is required; therefore, a primary 

and secondary treatment is selected as optimal in the water stream, 
while the disinfection treatment is by-passed. As for the sludge line, 
the stabilization with anaerobic digestion is selected in most cases, 
except when OxD is the secondary treatment applied, because in 
this case,  the sludge is already stabilized after the secondary pro-
cess. The process path alternatives selected by the optimization tool 
for  this scenario are  presented in Table  8 together with its  corre-
sponding TAC: 

When the formulation of the objective function is scenario B, the 
flow diagram proposed by the optimization tool  is the same as in 
scenario  A,  although in   this case,   MBR  is  the only   secondary 
treatment able  to achieve the nitrogen limit of 10 mg/l (Fig. 5), and 
its corresponding TAC (eur/d) is 1682.2. 

Under the conditions of scenario C, the disinfection technologies 
are also selected in the process flow diagrams (networks from “f” to 
“j”). The different options for the path flow are  ranked in the same 
order as in scenario A but adding in this case  a disinfection treat-
ment, which is  necessary to  achieve the  effluent requirements 
needed for  water reuse. Thus,  secondary treatments in  each case 
are: SBR (network “f“), OxD (network “g”), MLE (network “h”), IFAS 
(network “i”) and MBR (network “j”). In Table  9, cost  results and 
performance are  presented for the different scenarios: 

When nitrogen requirements in the effluent are higher, the only 
technology able  to meet these constraints is MBR. However, for the 
other scenarios, the optimizer selects SBR as a secondary treatment 
technology because it has  lower capital and operational costs while 
still  being able  to meet the effluent limit concentrations. 

Q W  = Mass/SRT·XT 

For OxD treatment, the result is: 89 m3/d. 

(12) 

  - Oxygen requirements for cell decay as well as oxygen consumed
in the nitrification are  considered and calculated as follows: 

    
OxygenCOD = ((1-Yh )·Q in ·CODoxid) +  (1-f p)·bh ·MXbh 

(13) 

Oxygennit = 4.57·Q in ·CN (14) 

CN =  NH4rem - NS (15) 

where MXbh  refers to the heterotrophic mass of microorganisms in 
the secondary tank,  CODoxid   refer to  the COD removal efficiency 
considered and Yh, fp  and bh   are  biokinetic parameters (detailed 
information is provided in  the supplementary material). In equa-
tion (15),  NS represents the NH4-N assimilated into the biomass. 

The     amount   of    oxygen   consumed    for     cell     decay    is 
OxygenCOD = 1.42 kg/d and for nitrification is Oxygennit = 1.12 kg/d. 

 
  - The  effluent COD, total nitrogen and ammonia concentrations 

are calculated based on the treatment removal efficiencies (89%, 
85% and 97%, accordingly) (Comas et al., 2004), where S = 73.3 g 
COD/m3,  TN = 12.2  g-N/m3 and NH = 1.2 g NH4-N/m3. 

   -The  clarifier is  designed taking into account the  thickening 
factor for  the sedimentation region. For soluble components, 
this value is 48%; while 0.38% of the particulates by mass leave 
with the effluent water stream, the rest is assumed to settle in 
the  sludge zone. The   volume  of  the  sedimentation  tank  is 
calculated by assuming the surface overflow rate (SOR), solids 
loading rate (SLR) and depth of the tank from a range given for 
circular clarifiers (WEF,  2010). The  selected values for  these 
parameters are 1.77  m/h and 128  kg/m2*d for the SOR and SLR, 
respectively, and the depth was 4 m. The resulting volume of the 
clarifier tank is then 1600 m3. 

4.3.  Step 3: sensitivity analysis 

4.3.1.   Uncertainty in influent wastewater characterization 
Uncertainty in  influent wastewater composition is analyzed in 

this step to assess the robustness of optimal process selections. This 
analysis is performed because the composition of the wastewater is 
highly variable over time and the consideration of uncertainty re-
sults in a more robust solution (Bozkurt et al., 2015, 2016). LHS was 
applied to sample from the input uncertainty domain. Results of 
this uncertainty analysis are  presented in Table  10.  The  input un-
certainty here is based on  expert review, which assumed 20% de-
viation from the mean influent load   to  calculate the lower and 
upper bounds of the uniform distribution parameters. Note that the 

The objective function is based on  the TAC, which results from 
the  summation of  the OPEX  and  CAPEX. Therefore,  a  WWTP 
network will  be designed taking into account the minimization of 
this objective function. 

 



3. RESULTATS 
 

79 
 

A. Castillo  et  al. / Environmental Modelling & Software 84  (2016) 177-192 187 

Fig.  4.  Superstructure representation of the design/alternative space. 

Table 8 

Alternatives for  WWTP network configurations and its corresponding TAC calculated by the optimization tool - Scenario A. 

Rank no. Network Scenario A (TN = 15 mg/)  Selected intervals CAPEX (eur/d) OPEX (eur/d) TAC (eur/d) 

1 

2 

3 

4 

5 

a 

b 

c 

d 

e 

PC-SBR-Thickener-AnD-Dewatering 

PC-OxD-Thickener-Dewatering 

PC-MLE-Thickener-AnD-Dewatering 

PC-IFAS-Thickener-AnD-Dewatering 

PC-MBR-Thickener-AnD-Dewatering 

663.8 

530.4 

734.1 

872.9 

1371.0 

68.7 

274.5 

112.5 

210.1 

311.2 

732.5 

804.9 

846.6 

1083.4 

1682.2 

sensitivity analysis of other design, operational or  model parame- 
ters (e.g.,  temperature,  efficiency or  amount/price of  utilities or 
chemicals) is out  of the scope of this study due to space restrictions. 
Alternately, although shock loads and toxicity are  out  of the scope 
of this study,  they could be  considered by  including typical inhi-
bition values within the  range of  kinetic parameters  evaluated 
during the optimization step. 

Because the influent wastewater composition is usually variable, 
the parameters considered as uncertain are  the COD fractions and 
the nitrogen fractions, especially NH4-N,  SNH. A 20% variation is 
considered around the deterministic value for SS, SI and XI fractions 
of COD, and the resulting XS concentration is calculated from the 
total COD balance. Additionally, a 20% variation around the deter-
ministic value was assumed in  the influent SNH  concentration.  In 
Table  10,  a  summary of  the uncertainty characterization is  pre-
sented. More detailed information about the process developed for 
the  uncertainty characterization methodology can   be   found in 
Bozkurt, 2015. 

Sensitivity analysis was performed  to  identify the  objective 
function variation when influent characteristics change under un-
certainty conditions. It was developed for the best scored option for 
scenario   A   (PC-SBR-Thickener-AnD-Dewatering); because   the 
variation tendency should follow the same behavior for  the other 
scenarios studied,  Figures A.2  through A.6  are   presented in  the 
supplementary  material. The  sensitivity analysis results demon-